
1. Administrative Details

Proposal Name: Brackish Groundwater Desalination Program 

by Agency: San Antonio Water System

Locations: TX

Date Submitted: 09/23/2015

Confirmation Number: 4d99aa0b-4d73-4fb0-b54c-e85f6dbd826a 

Supporting Documents

4d99aa0b-4d73-4fb0-b54c-e85f6dbd826a 4



File Name Date Uploaded

APPENDIX 1c Texas Water Develop-
ment Board Resolution 2011.pdf

09/23/2015

APPENDIX 4a Urban Waters EPA Re-
lease 10-14.pdf

09/23/2015

APPENDIX 1d Texas Water Develop-
ment Board Resolution 2013 Desal.pdf

09/23/2015

APPENDIX 4b Urban Waters Final
Work Plan 2014.pdf

09/23/2015

APPENDIX 1e Letter of support from
Joint Base San Antonio Commanding
General.pdf

09/23/2015

SEC. 7001 SAWS Report to Congress
[...]
MGD - 3 Sites - 15 Wells - 4,000 ft. Spacing)......................................... 2-20 
Figure 2-10 Projected Drawdown (ft) in Lower Wilcox after 25 Years 

Pumping (25 MGD - 3 Sites - 15 Wells - 4,000 ft. Spacing) ................... 2-21 
Figure 2-11 Projected Drawdown (ft) in Lower Wilcox at Year 2060 (25 

MGD - 3 Sites - 15 Wells - 4,000 ft. Spacing)......................................... 2-22 
Figure 2-12 Upper Wilcox Aquitard Thickness Map for Bexar, Atascosa and 

Wilson Counties ....................................................................................... 2-23 
Figure 2-13 Projected Drawdown (ft) in Carrizo after 25 Years Pumping (20 

MGD - 3 Sites - 15 Wells - 4,000 ft. Spacing)......................................... 2-24 
Figure 2-14 Projected Drawdown (ft) in Carrizo at 2060 (20 MGD - 3 Sites - 

15 Wells - 4,000 ft. Spacing).................................................................... 2-25 
Figure 2-15 Projected Drawdown (ft) in Carrizo after 25 Years Pumping (25 

MGD - 3 Sites - 15 Wells - 4,000 ft. Spacing)......................................... 2-26 
Figure 2-16 Projected Drawdown (ft) in Carrizo at 2060 (25 MGD - 3 Sites - 

15 Wells - 4,000 ft. Spacing).................................................................... 2-27 
Figure 3-1 Pretreatment System Configuration ........................................................ 3-12 
Figure 3-2 Overall Treatment Process ...................................................................... 3-13 
Figure 3-3 Clean-In-Place (CIP) System Diagram ................................................... 3-15 
Figure 5-1 Permitting Model for Desalination Facilities Using RO 

Technology in Texas .................................................................................. 5-2
 
 

This report has been prepared for the use of the client for the specific purposes identified in the 
report.  The conclusions, observations and recommendations contained herein attributed to 
R. W. Beck, Inc. (R. W. Beck) constitute the opinions of R. W. Beck.  To the extent that 
statements, information and opinions provided by the client or others have been used in the 
preparation of this report, R. W. Beck has relied upon the same to be accurate, and for which no 
assurances are intended and no representations or warranties are made.  R. W. Beck makes no 
certification and gives no assurances except as explicitly set forth in this report. 

 Copyright 2008, R. W. Beck, Inc.  
 All rights reserved.  

 

iv   R. W. Beck  



 
 

EXECUTIVE SUMMARY 

The Brackish Groundwater Desalination Project (the “Project”) will provide            
San Antonio Water System (“SAWS”) with 20 to 25 million gallons per day (“MGD”) 
of Finished Water for a planning period through 2060.  The source water for the 
Project includes brackish groundwater, with a total dissolved solids (“TDS”) 
concentration range of approximately 1,200 milligrams per liter (“mg/l”) to 1,700 
mg/l, from three proposed well field sites.  The first is located in southern Bexar 
County, at the existing SAWS Aquifer Storage Recovery (“ASR”) site.  The second is 
located at SAWS Jasik site in Bexar County.  The third is in Atascosa County.  The 
Wilcox Aquifer will be the groundwater source for each site. 

Hydrogeological Assessment 
In association with R. W. Beck, Inc. (“R. W. Beck”), LBG-Guyton Associates 
(“LBG-Guyton”) evaluated the feasibility of producing sufficient quantities of 
brackish groundwater from the Wilcox and Edwards Aquifers, located in the vicinity 
of San Antonio, Texas to serve as Raw Water for the Project.     

LBG-Guyton evaluated the areal extent, depth and thickness of the brackish Wilcox 
sands in southern Bexar, western Wilson and northern Atascosa counties on a 
screening level basis, recommended four locations for additional consideration.  In 
addition to the basic hydrogeologic evaluation, LBG-Guyton’s screening criteria 
included: 1) competition for the water resource with other possible current users;       
2) potential regulatory issues associated with existing groundwater districts and 
authorities; 3) access issues for testing and production well construction; and             
4) presence of current or planned infrastructure.  From this evaluation, LBG-Guyton 
recommended further testing at three well field sites, the SAWS’ ASR and, Jasik sites, 
and a site in Atascosa County.  At Location 4, there may only have up to 500 feet of 
brackish sands may be available for production and therefore was not considered for 
further evaluation.  

In addition to the screening performed on the Lower Wilcox Aquifer, screening was 
performed for two possible sites in the Edwards Aquifer.  Screening was performed by 
LBG-Guyton by selecting two sites for consideration: one in northern Atascosa 
County and one in western Guadalupe County near the creek in Cibolo.  The Atascosa 
site was the recommended over the Cibolo site, as the potential for long-term 
production appears more feasible at Atascosa site.  This area is currently regulated by 
the Evergreen Underground Water Conservation District and has a higher likelihood 
of permitting production, as compared to the Cibolo site, which is regulated by the 
Edwards Aquifer Authority.  The Atascosa site is located farther from Comal and San 
Marcos Springs and therefore, would also have less possibility of impacting 
springflow as compared to the Cibolo site. 

  



 
EXECUTIVE SUMMARY             

During the initial drilling in the Edwards Aquifer, elevated levels of hydrogen sulfide 
were discovered.  Therefore, further consideration of the Edwards Aquifer as a source 
of brackish groundwater was not continued.  However, for completeness, a summary 
of the Edwards Aquifer drilling was submitted to SAWS for information. 

Based on the results of the site selection discussed above, a total of three test wells and 
two monitor wells were constructed in the Wilcox Aquifer with a monitor well 
constructed into the shallower Carrizo Aquifer at Site 3 in Atascosa County. 

Monitor and test wells were installed and tested for water quality and production 
capability.  In addition, modeling was conducted to predict the long-term effects of 
well field operation on aquifer drawdown and water quality.   

Through the research, well construction, and hydrogeological assessment, the 
following conclusions can be made: 

 SAWS production will be from Lower Wilcox; drilling confirmed resource 
availability. 

 Large volumes of brackish groundwater available in Lower Wilcox are sufficient 
to supply 25 MGD. 

 No other entities or landowners are currently producing from the Lower Wilcox 
Aquifer. 

 Upper Wilcox aquitard is approximately 200 – 300 feet thick which provides a low 
vertical permeability and will further limit water level declines in the Carrizo. 

 Modeling indicates production from the brackish zone of the Lower Wilcox will 
result in insignificant (4 feet at 20 MGD for 25 years) water level decline in 
freshwater Carrizo Aquifer over 50 years; natural seasonal variations in the 
Carrizo Aquifer range from 20 to 40 feet per year. 

 Moderate transmissivities at 9,000 gallons per day per foot (“gpd/ft”) (1,200 ft2/d).  
 Water quality: TDS range 1,200-1,700 mg/l.  
 Based on a Raw Water production rate of 25 MGD, 250-350 feet of water level 

decline in the Lower Wilcox Aquifer by 2060 (50 years). 
 Regional water chemistry of the brackish Wilcox Aquifer is relatively consistent 

across the study area in southern Bexar and northern Atascosa counties and is not 
expected to vary during long-term production. 

Table ES-1 summarizes LBG-Guyton’s recommended production well characteristics 
and withdrawal rates for all three well field sites, as determined from their 
hydrogeological study. 

ES-2   R. W. Beck  



 
       EXECUTIVE SUMMARY 

Table ES-1 
Recommended Well Site Production and Well Spacing 

Yield per 
Well Total Production Spacing 

Site No. of 
Wells 

(gpm) (gpm) (MGD) (ft) 

ASR 8 800 6,400 9.2 4,000 
Jasik 7 800 5,600 8.1 4,000 
Atascosa 10-15 1,000 10,000-15,000 14.4-21.6 4,000 
Total 25-30  22,000-27,000 31.7-38.9  

Water Quality and Treatment Options 
Raw Water will be obtained from the three proposed well fields located on the ASR, 
Jasik, and Atascosa properties.  Four Raw Water quality scenarios were defined to 
provide maximum TDS; minimum TDS; average/normal operation TDS conditions; 
and high TDS normal operation conditions, for this assessment.  As described in detail 
in the Water Quality Assessment Technical Memorandum, these Raw Water wells are 
feasible sources for the proposed reverse osmosis (“RO”) Facility in terms of both 
sustainable production rate and quality.   

To condition the Raw Water so it is suitable for an RO process, various pretreatment 
steps such as chemical addition to control deposition from sparingly soluble salts 
(e.g. calcium carbonate, calcium sulfate, barium sulfate, strontium sulfate, and calcium 
fluoride), and silica appear necessary.  In addition, a filtration step may be needed to 
reduce silt and iron levels to concentrations in the feedwater for the RO process that 
are compatible with membrane manufacturer’s operational guidelines.  SAWS began 
pilot testing RO membranes to be utilized in the treatment process in the third quarter 
of 2008.  The test program includes an assessment of pretreatment process 
requirements. 

The Project will produce up to 20 MGD of Finished Water with 25 production wells.  
The Finished Water will be a blend of desalination process effluent and Raw Water 
that is controlled such that the Finished Water meets United States Environmental 
Protection Agency (“USEPA”) Primary and Secondary Drinking Water Standards, 
SAWS 400 mg/l TDS standard and the SAWS standards for the ASR Facility.  In the 
configuration currently envisioned for the treatment process, the Raw Water by-pass 
will be treated to remove suspended solids in the pressure filter and combined with 
RO permeate (desalinated product stream).  Then, the blended stream of Raw Water 
and RO permeate will be re-mineralized and disinfected to produce Finished Water.   

RO permeate is a soft, low alkalinity water that can be corrosive.  Therefore, several 
post treatment steps will be needed so that the Finished Water meets Texas 
Commission on Environmental Quality (“TCEQ”) and SAWS Standards.  The post 
treatment process steps that appear necessary consist of gas stripping for hydrogen 

 R. W. Beck   ES-3 



 
EXECUTIVE SUMMARY             

sulfide removal; lime and carbon dioxide addition for pH adjustment, stabilization, 
and corrosion control; and sodium hypochlorite addition for disinfection (free chlorine 
residual level of 3.5 mg/l).  While only limited laboratory data is available for the 
Atascosa wells, gas stripping also appears necessary. 

Treatment Plant Siting and Distribution System 
Integration 
The primary issues related to the siting of Project facilities are: 1) the availability of an 
electrical power supply; 2) the integration of the Finished Water into the SAWS 
distribution at a location where there are sufficient demands; 3) the distance to a 
suitable concentrate disposal site; and 4) if pretreatment media filtration is needed, the 
distance to a suitable surface water discharge location for filter backwash disposal.  

SAWS has selected preliminary locations for the treatment plant and Finished Water 
distribution system integration point.  SAWS current plans call for situating the 
proposed RO Facility at SAWS existing ASR Facility and using the existing 
Anderson Pump Station as the integration point for the Project.  The change from the 
Trumbo/Englehart site to the ASR property for the RO Facility was finalized in 
May 2008, after the alignment study, cost estimate for the Project, the concentrate 
disposal evaluation, and the economic model were completed.  The ASR Facility was 
chosen because it appears to have sufficiently robust electric utility infrastructure 
nearby and is located relatively near the ASR and Jasik Raw Water well fields.  The 
Anderson Pump station has sufficient demand to accommodate the Project’s full 
Finished Water production capacity.  However, the changes relocating the RO Facility 
to the ASR property and the point of integration to the Anderson Pump Station 
increased the length of the Finished Water transmission line, will necessitate several 
stream and river crossings, and will require a booster pump station.   

Alignment studies for the concentrate disposal and pre-treatment media filter 
backwash disposal pipelines have not been conducted as disposal sites for these two 
streams have not been selected.  Alignment studies for these two pipelines will be 
conducted during the next phase of the Project. 

Residuals Management 
With the use of RO as the treatment method for the brackish groundwater, it is 
anticipated that 3 to 4 MGD of concentrated TDS will be produced and about 4 MGD 
of pre-treatment filter backwash could be created if pre-treatment filtration proves 
necessary. These residuals may be comprised of RO concentrate, clean-in-place 
(“CIP”) waste, gas stripper wastes, pretreatment filter backwash, and pretreatment 
filter backwash sludge after dewatering for volume reduction.  Pilot testing will 
confirm the need for specific pretreatment requirements and assist in quantifying the 
amount of pretreatment filter backwash, if any, requiring disposal. Backwash disposal 
will not be required if piloting shows the pretreatment filtration process can be 
eliminated.  The primary residuals management options investigated for the purpose of 

ES-4   R. W. Beck  



 
       EXECUTIVE SUMMARY 

developing conservative project costs are deep well injection for the concentrate 
stream and surface water discharge for pretreatment filter backwash. These options are 
summarized in Table ES-2. 

Table ES-2 
Residuals Disposal Options 

Residual Stream Disposal Method 

Concentrate (RO concentrate, CIP 
waste and gas stripper cleaning 
waste  Disposal) 

Disposal by Class I well injection 

Concentrate (RO concentrate, CIP 
waste and gas stripper waste 
disposal) 

Surface water discharge to the San Antonio River 

Single stage pressure backwash Surface water discharge to the San Antonio River 

The feasibility of the deep well injection option is dependent on identifying a suitable 
injection location.  Preliminary research has revealed that the Saspamco Field in 
Wilson County could provide a favorable geology for deep well injection. 
Additionally, this research identified the existence of an abandoned oil production 
well which SAWS could use to conduct an evaluation of the suitability of the local 
geology as a deep well injection site.   

The Medina River was also considered as a potential discharge location for 
concentrate disposal when the Trumbo/Englehart property was considered as a 
potential site for the RO Facility.  However, the Medina River option was eliminated 
as a viable option after a TCEQ screening evaluation of the Medina River scenario 
indicated that the sulfates would exceed TCEQ’s screening criteria. 

We performed a second screening assessment of discharging concentrate to the       
San Antonio River using TCEQ’s criteria after SAWS decision to re-locate the 
proposed RO Facility to the ASR property.  At this stage of the screening evaluation 
there were no fatal flaws identified that prohibit further consideration of discharge to 
segment 1911 of the San Antonio River.  Therefore, the results of this screening 
assessment show that it may be theoretically feasible to use a surface water discharge 
to the San Antonio River for concentrate either with or without co-mingling filter 
backwash with the concentrate discharge.  Thus, if the concentrate disposal option via 
surface discharge to the San Antonio River proves to be practical, this alternative 
would eliminate the costs associated with the concentrate disposal pipeline and 
[...]
conditions, for this Treatment Options Assessment.  The minimum and maximum 
scenarios represent bounding conditions for RO Facility operation.  The 
average/normal and high TDS normal operation conditions provide likely operational 
scenarios for proposed RO Facility.  The scenarios are summarized by the following 
Cases: 

 Case 1 or “Maximum Raw Water TDS”- the maximum Raw Water TDS at a 
20 MGD Finished Water production level.  This scenario assumes two wells in the 
ASR Field are not available.  As a result, the well field configuration includes 
six wells in the ASR well field, seven wells in the Jasik well field, and nine wells 
in the Atascosa well field.  It represents the high TDS normal operation condition. 
Based on the modeling, a Raw Water TDS of approximately 1,560 mg/l is 
anticipated. 

 Case 2 or “Average” - the typical Raw Water TDS normally anticipated for 
operation at a 20 MGD Finished Water production rate.  It consists of eight wells 
in the ASR well field, seven wells in the Jasik well field, and seven wells in the 
Atascosa well field.  The Raw Water well field configuration in Case 2 would 
normally be used since it will result in lower Raw Water TDS levels and hence, 
lower operating costs.  Thus, Case 2 represents an average condition for 20 MGD 
production and is the average/normal operation TDS condition.  Based on the 
modeling, a Raw Water TDS of approximately 1,440 mg/l is anticipated. 

 Case 3 or “Worst Case Atascosa” - the maximum Raw Water quality values for the 
Atascosa water well field (without blending with the other Raw Water sources at 
ASR and Jasik) will be used as a conservative upper bound.  This is anticipated to 
be a conservative upper bound for facility operation because the TDS levels 
measured in the other well fields are lower than those at Atascosa and the Atascosa 
well field does not have sufficient capacity to be used as the sole source of Raw 
Water for the plant. Based on the sampling results, a Raw Water TDS range of 
approximately 1,520 mg/l to 1,700 mg/l is anticipated. 

 Case 4 or “Conservative Best Case ASR” - The minimum Raw Water quality 
values for the ASR well field should be a conservative best case since it represents 
a lower TDS boundary condition for facility operation.  The TDS levels measured 
in the other well fields are higher than those at ASR and the ASR well field does 
not have sufficient capacity to be used as the sole source of Raw Water for the 
plant. Based on the sampling results, a Raw Water TDS range of approximately 
1,240 mg/l to 1,460 mg/l is anticipated. 

R. W. Beck   3-7 



 
Section 3               

3.4.2 RO Pretreatment System Configuration 
The purpose of pretreatment is to condition a source-water so that it is suitable for use 
as RO feedwater.  Therefore, the pretreatment process was configured to address a 
number of potential constituents that can cause membrane fouling such as silt, 
insoluble iron, sparingly soluble salts, and biological activity.  Table 3-1, below, 
summarizes RO membrane feedwater quality guidelines from several sources.  As 
shown by the number of guidelines for feedwater constituents related to membrane 
fouling, membrane fouling is a paramount concern.  Comparison with the Raw Water 
characteristics identified during the test well sampling program reveals that the Raw 
Water likely needs several pretreatment steps so that it can meet these guidelines.  The 
data shows that the Raw Water constituents contain levels of silt, iron, calcium, 
fluoride, barium, and silica that could result in RO membrane fouling and scaling.  
Therefore, pretreatment steps such as filtration processes may be needed to reduce silt 
and iron levels to concentrations in the feedwater for the RO process that are 
acceptable to membrane manufacturers.  Further, pretreatment steps such as 
acidification (for calcium carbonate control), anti-scalant addition for calcium 
fluoride, barium sulfate, and silica fouling and scaling also appear necessary. 

Table 3-1 
RO Membrane Feedwater Quality Guidelines 

Parameter Unit 
Dow 

FilmTec(1) Hydranautics(2),(6) Toray(3) AMTA(4), (7) Comments & Conditions 

Turbidity NTU  1(6)  0.5 
Typical RO Membrane 
Manufacturer’s Warranty 
Limit is up to 1.0.   

SDI15  5 2(2) 3(3) 3 

Typical Membrane 
Manufacturer’s Warranty 
Limit is up to 5.0 for some 
portion of operating time.  
Dow–FilmTec restricts the 
allowable membrane flux 
in relation to RO 
Feedwater SDI15.  
Hydranautics correlates 
SDI15 and flux in their 
Design Limits. 

Modified 
Fouling 
Index 

(MFI0.45) 
 4 Not Provided Not Provided Not Provided 

Dow–FilmTec Target: <1  
According to Dow –
FilmTec, an MFI value of 
<1 corresponds to a SDI 
value of about <3 and can 
be considered as 
sufficiently low to control 
colloidal and particulate 
fouling. 

3-8   R. W. Beck  



 
 WATER QUALITY, TREATMENT AND FACILITIES ASSESSMENT 

Table 3-1 
RO Membrane Feedwater Quality Guidelines 

Parameter Unit 
Dow 

FilmTec(1) Hydranautics(2),(6) Toray(3) AMTA(4), (7) Comments & Conditions 

Temperature °F/°C 113/45 113/45 113/45  

Maximum Temperature 
from Manufacturer’s 
Specification Sheets for 
Brackish Water RO 
Membrane Elements 

Oil and 
Grease mg/l 0.1   0.1  

Total 
Organic 
Carbon 

mg/l 3 3(6)  2  

Assimilable 
Organic 
Carbon 

μg/l 
Ac-C 10 Not Provided Not Provided Not Provided Dow –FilmTec Target: <5  

Biological 
Oxygen 
Demand 

mg/l Not 
Provided 5(6) Not Provided Not Provided  

Chemical 
Oxygen 
Demand 

mg/l 10 8(6) Not Provided Not Provided  

Biofilm 
Formation 

Rate 
pg/cm2 

ATP 5 Not Provided Not Provided Not Provided 

Target: <1, where the 
accumulation of active 
biomass is measured as 
ATP 
(adenosinetriphosphate) 

Free 
chlorine mg/l 0.1 < 0.1 Not 

Detectable   

Ferrous iron mg/l 4(5) 0.5(7) Not Provided 1-2(8)  
Ferric iron mg/l 0.05 0.05(7) 0.1(8) 0.1(8)  

Manganese mg/l 0.05 Not Provided Not Provided 0.05  
Aluminum mg/l 0.05 Not Provided Not Provided Not Provided  

1. Maximum Level FILMTEC Membranes Water Chemistry and Pretreatment: Guidelines for Feedwater Quality - Table 2.10 Guidelines for feedwater quality 
2. <2 for Well Water and <4 for Surface Water, Hydranautics Design Limits dated 1/23/01 
3. <3 for Well Water and <4 for Surface Water, Toray Design Guidelines, http://www.torayro.com/sys.html 
4. Table 2, AMTA News Letter February 2007 
5. pH <6, oxygen <0.5 mg/l, FILMTEC Membranes Water Chemistry and Pretreatment: Guidelines for Feedwater Quality - Table 2.10 Guidelines for feedwater 

quality 
6. Hydranautics RO Water Chemistry dated 1/23/01 
7. pH <7, Hydranautics RO Water Chemistry dated 1/23/01 
8. If no chance of air entry and pH<7, dissolved iron values as high as 1-2 mg/l may be acceptable, Table AMTA News Letter February 2007 

The pretreatment filtration process contemplated for the Project consists of a single 
stage pressure filter sized for the full Raw Water flow required for the RO process plus 

R. W. Beck   3-9 



 
Section 3               

the amount of Raw Water that will be blended with RO permeate to produce 20 MGD 
of Finished Water.  Other filtration processes such as membrane-based microfiltration 
or ultrafiltration processes could also be used.  However, these were not selected at 
this stage of conceptual design because they are generally more expensive than media 
filtration. 

As discussed in the Water Quality Section above, field data collected by Carollo 
during an extended pumping test of the test well at ASR indicated that, if anaerobic 
(reducing) conditions can be maintained in the Raw Water collection and supply 
system, it may be possible to achieve: 1) an SDI15 of approximately one; and 
2) maintain the iron in a soluble state (as ferrous iron) so that acceptable RO feedwater 
is achieved without media filtration.  If so, considerable savings would be realized by 
eliminating the media filtration process and thereby eliminating the media filter 
backwash flow and disposal pipeline.  Eliminating the media filter backwash flow 
would reduce the Raw Water required by the facility by about 4.1 MGD for the 
scenario with average Raw Water quality (Case 2) and 20 MGD of Finished Water 
with a dissolved solids content of 400 mg/l.  Thus, approximately three fewer Raw 
Water wells would be needed for this scenario. 

While promising, as shown in Table 3-1, the SDI15 observed effect after the test well 
pump was restarted was somewhat inconclusive due to limited data.  Therefore, 
additional testing should be conducted to confirm the observed effect before finalizing 
a decision about pretreatment steps.  In addition, piloting should be conducted to 
confirm if a pretreatment filtration step is needed and, if so, to optimize the selection 
of the type of process, pressure filtration, microfiltration or ultrafiltration, etc. that 
should be used.  Our understanding is that SAWS will be investigating pretreatment 
issues during the pilot testing they will conduct during the latter half of 2008. 

Approximately 5 to 15 percent of the influent Raw Water will be used for pressure 
filter backwashing resulting in a waste stream of approximately 4.1 MGD.  The filter 
backwash will have dissolved salt levels (TDS, chloride, and sulfate, etc.) 
approximately equal to those in the Raw Water.  Therefore, we anticipate that 
pretreatment filter backwash could be disposed via surface water discharge to the 
San Antonio River after treatment for suspended solids removal.  The solids removal 
treatment would consist of polymer addition, a Lamella Clarifier for suspended solids 
removal, a sludge holding tank for solids from the clarifier, and a belt filter press for 
sludge dewatering.  Sludge will be disposed of at an appropriately licensed landfill. 

Provisions for pretreatment chemical addition will consist of sodium hypochlorite, 
sulfuric acid, coagulant (ferric chloride or ferric sulfate), anti-scalant, and sodium 
meta-bisulfite chemical feeds.  Anti-scalant is needed due to the potential for sparingly 
soluble materials such as calcium, barium and fluorides in the Raw Water. 

Sodium hypochlorite would not typically be required with these Raw Water sources if 
anaerobic conditions in the Raw Water supply pipelines could be maintained.  
However, the Project potentially has long Raw Water supply pipelines that will 
contain components such as air valves that can experience air in-leakage. Air 
in-leakage can result in significant biological activity and thus a need for an oxidant 
such as sodium hypochlorite as a biocide.  Therefore, provisions for adding sodium 

3-10   R. W. Beck  



 
 WATER QUALITY, TREATMENT AND FACILITIES ASSESSMENT 

R. W. Beck   3-11 

hypochlorite have been included in the conceptual design as a precaution.  Because 
RO membranes are not tolerant of oxidants such as chlorine, the capability to apply a 
controlled dose of sodium meta-bisulfite will also be provided in the event that the 
Raw Water is chlorinated prior to the RO process.  Additional data related to the 
potential for biofouling should be obtained before a decision about the need for 
chlorination and de-chlorination is finalized.  SAWS indicated that they also intend to 
investigate potential for biofouling during the pilot testing they conduct in 2008. 

A 5-micron Cartridge Filter will be used as a protective device upstream of each RO 
Train as a final protective device for the membranes.   

Figure 3-1 provides a flow diagram of the pretreatment process.  As shown, the figure 
contains a number of components color-coded in blue.  This blue color identifies the 
components that could be eliminated if further testing shows the media filtration and 
sodium hypochlorite, and sodium meta bisulfite addition steps are not needed.  SAWS 
has indicated that they will also evaluate the feasibility of deleting filtration and 
sodium hypochlorite, and sodium meta bisulfite addition steps during their RO process 
piloting program during the latter half of 2008. 

3.4.3 RO Process Configuration 
Figure 3-2 shows the overall treatment process.  To enhance process recovery and 
lower Finished Water production costs, the process includes a Raw Water by-pass 
around the RO system.  The Raw Water by-pass is first treated to remove suspended 
solids in the pressure filter, combined with RO permeate (desalinated product stream), 
degassed for hydrogen sulfide removal, stabilized with lime and carbon dioxide, and 
disinfected with sodium hypochlorite to produce Finished Water. 

 



 
Section 3 

 
Note: Items in blue may be eliminated if media filtration and sodium hypochlorite and sodium meta-bisulfite addition steps are not needed 

Figure 3-1 Pretreatment System Configuration 

3-12   R. W. Beck 



 
 WATER QUALITY, TREATMENT AND FACILITIES ASSESSMENT 

R. W. Beck   3-13 

 
Note: Items in blue may be eliminated if media filtration and sodium hypochlorite and sodium meta-bisulfite addition steps are not needed 

Figure 3-2 Overall Treatment Process 



 
Section 3 

3-14   R. W. Beck   

The RO Process Recovery11 was limited to 85 percent due to the presence of sparing 
soluble salts such as calcium carbonate, calcium sulfate, calcium fluoride, barium 
sulfate and silica that could cause membrane fouling issues.  Membrane flux12 levels 
were conservatively set since RO feedwater SDI15 levels and the attendant concerns 
about membrane fouling, are potential issues.  Membrane manufacturers’ typically 
recommend lowering the flux when RO feedwater SDI15 levels and membrane fouling 
are concerns. 

The RO system will be configured as a two-stage process with a 2:1 array that 
includes one spare train.  In this arrangement, the concentrate from the first stage is 
treated in the second stage to improve RO recovery.  It is envisioned that each RO 
train will be capable of producing about 2.0 MGD of permeate.  Since process 
modeling indicates approximately 2.5 MGD of Raw Water could be blended with RO 
permeate with a Finished Water TDS standard of 400 mg/l, nine RO trains are needed 
to produce 20 MGD of Finished Water.  A spare RO train is included to enhance 
facility reliability at a 20 MGD Finished Water production level or if SAWS opts not 
to blend Raw Water with permeate.  Consequently, there will be a total of 10 RO 
trains13.  The design will be based on 8-inch diameter, brackish water type RO 
membranes because they are currently available from several manufacturers.  To 
simplify operation, each train will be fed with a dedicated feed pump.  Depending on 
feedwater TDS, modeling14 indicates the required RO inlet feedwater pressure is 
approximately 200 to 225 pounds per square inch gauge (“psig”). 

The RO process will also be equipped with a clean-in-place system (“CIP”) for 
membrane cleaning.  Various combinations of acids and caustics are used, depending 
on the foulant materials on the membranes.  As shown, the CIP solution is circulated 
via the CIP Circulation Tank through the RO membranes to clean them and is flushed 
out of the membranes with permeate. CIP liquid wastes are collected in the 
Wastewater Tank for disposal.  It is anticipated that these CIP wastes could be 
disposed via the deep injection wells used for concentrate disposal since it is common 
practice to dispose of CIP wastes in this manner.  A typical CIP system process flow 
diagram is illustrated in Figure 3-3. 

                                                 
11  RO Process Recovery is defined as RO permeate flow multiplied by 100 and divided by RO 

feedwater flow. 
12  Membrane flux is defined as the flow though the membrane divided by the membrane area. 
13  Note that the capital cost estimate for the Project conservatively assumed 11 RO trains with no 

Raw Water bypass because insufficient Raw Water data was available to perform system modeling 
when the cost was developed.  Data from the Atascosa test well was not available at that time. 

14  RO system performance modeled with Dow-FilmTec ROSA v6.1.5 ConfigDB U238786_55 
freeware. 



 
 WATER QUALITY, TREATMENT AND FACILITIES ASSESSMENT 

R. W. Beck   3-15 

 
Note: Heating and cooling are sometimes required for CIP operations.   These have been combined as one unit operation to simplify the process diagram 

Figure 3-3 Clean-In-Place (CIP) System Diagram 



 
Section 3 

3.4.4 Finished Water 
The Project will produce up to 20 MGD of Finished Water.  The Finished Water will 
be a blend of desalination process effluent and Raw Water that is controlled such that 
the Finished Water meets USEPA Primary and Secondary Drinking Water Standards, 
SAWS 400 mg/l TDS standard (Reference 9) and the SAWS standards for the ASR 
Facility (Reference 10).   

RO permeate is a soft, low alkalinity water that can be corrosive. Therefore, several 
post treatment steps will be needed so that the Finished Water meets TCEQ and 
SAWS Standards.  The post treatment process steps will consist of gas stripping for 
hydrogen sulfide removal; lime and carbon dioxide addition for pH adjustment, 
stabilization, and corrosion control; and sodium hypochlorite addition (Reference 11) 
for disinfection (free chlorine residual level of 3.5 mg/l). SAWS has advised that the 
pH range for the Finished Water will be 7.8 to 8.2 and that others will be performing 
pipe loop corrosion testing for SAWS to confirm the Finished Water Standards or to 
further optimize them if necessary. 

While only limited laboratory data is available for the Atascosa wells, gas stripping 
appears necessary because: 1) the hydrogen sulfide level in the Atascosa test well was 
measured at 1.0 mg/l during two separate sampling events; and 2) this level exceeds 
the TCEQ Secondary Standard of 0.05 mg/l15. 

Depending on the manufacturer, four to five gas stripper towers would be needed.  
The gas strippers will need periodic maintenance washes to remove scale, slime, or 
other material that may foul the packing and inhabit performance. Dilute 
concentrations of hydrochloric acid, sulfuric acid, sodium hypochlorite or sodium 
hydroxide are commonly used for this purpose.  Similar to the CIP residuals for RO 
membrane cleaning, it is anticipated that these gas stripper cleaning wastes could be 
disposed via the deep injection wells used for concentrate disposal. 

The system configuration also assumes a 4 MG on-site reservoir storage tank and 
three, 50 percent Finished Water transmission pumps will be used to deliver the 
Finished Water to an atmospheric tank located at the Anderson Pump Station. 

3.4.5 Pipeline Alignment 
R. W. Beck prepared the evaluations to identify the preferred transmission pipeline 
alignments for Raw Water produced from the ASR, Jasik, and Atascosa well fields to 
the proposed RO Facility and to deliver Finished Water to the Anderson Pump Station. 
The concentrate and pretreatment filter backwash disposal pipelines were not included 
because locations for the deep wells for concentrate disposal and for the surface water 

                                                 
15  Note that the capital cost estimate for the Project did not include gas stripping because data from 

Atascosa test well was not available at the time when the cost was developed and the hydrogen 
sulfide levels detected in the ASR and Jasik test and monitoring wells were below the TCEQ 
Secondary Standard of 0.05 mg/l. 

3-16   R. W. Beck 



 
WATER QUALITY, TREATMENT AND FACILITIES ASSESSMENT 

R. W. Beck   3-17 

discharge for the filter backwash were not available at the time the alignment study 
was prepared.   

Several key assumptions were made regarding the location of project elements were 
required.  These included: 

 General pipeline alignment and easement requirements based on a previous study 
provided by SAWS 

 Per SAWS instruction, the integration site for Finished Water is the Anderson 
Pump Station, the proposed RO Facility would be located at property in southern 
Bexar County bordered on the southeast by Trumbo Road and Englehart Road16, 